Final Draft

Health and Safety Plan
for Multi-Site Operation and Maintenance Activities

Chromium(VI) Removal

Demonstration Facilities
City of Glendale, California

AECOM Project No. 114116

Submitted to:

City of Glendale

141 N Glendale Avenue
Glendale, CA 91206

Submitted by:

AECOM

300 Oceangate, Suite 700
Long Beach, California, 90802
(562) 951-2000

October 2009






Final Draft Multi-Site O&M Activities
Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale

This Health and Safety Plan (HASP) was prepared for employees performing a specific, limited
scope of work. It was prepared based on the best available information regarding the physical and
chemical hazards known or suspected to be present on the project site. While it is not possible to
[...]
6.1.9 High Pressure Washers 6-2

7. PERSONAL PROTECTIVE EQUIPMENT 7-1
8. SITE CONTROL 8-1
8.1 General 8-1

8.2  Site Access Documentation 8-1

8.2.1 Visitor Access 8-1

8.3  Site Security 8-1

9. EMERGENCY RESPONSE PLANNING 9-1
9.1  Emergency Action Plan 9-1

9.2 Responsibilities 9-1

9.2.1 Emergency Response Manager 9-1

9.2.2 Emergency Response Coordinators 9-1

9.2.3 Site-Specific Emergency Procedures 9-1

9.3 Communication 9-2

9.4 Emergency Equipment 9-2

9.4.1 First Aid Kit 9-2

9.4.2 Fire Extinguisher 9-2

9.4.3 Emergency Eyewash 9-2

9.5 Response Actions — Safety Equipment Problems 9-3

9.6 Response Actions — Chemical Release or Other Significant Incident 9-3

Page viii

AECOM



Final Draft Multi-Site O&M Activities

Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale
CONTENTS

9.6.1 Incident Response Actions 9-3

9.7 Response Actions — Medical Emergencies 9-4

9.7.1 Responding to Heat-Related lliness 9-5

9.7.2 Medical Assistance 9-6

9.8 Accident/Incident Reporting 9-7

10. REFERENCES 10-1
ATTACHMENTS

Material Safety Data Sheets
Task Hazard Analysis

Standard Operating Procedures

FIGURES
Figure 2-1: WBA Treatment System Process Flow Diagram 2-3
Figure 2-2: RCF Treatment System Process Flow Diagram 2-5
Figure 2-3: Site Plan of WBA Facility 2-7
Figure 2-4: Site Plan of RCF Facility 2-9
Figure 9-1: Hospital Route Map from WBA Facility 9-9
Figure 9-2: Hospital Route Map from RCF Facility 9-11
TABLES
Table 5-1: Maximum Measured Concentrations and Federal and State Limits for

Contaminants 5-2
Table 7-1: Personal Protective Equipment 7-1
Table 9-1: Emergency Planning 9-2
Table 9-2: How to Respond to Common Medical Emergencies 9-4
Table 9-3: Identification and Treatment of Heat-Related lliness 9-5
Table 9-4: Emergency Contact Information 9-6

Page ix

AECOM






Final Draft

Multi-Site O&M Activities

Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale
ACRONYMS AND ABBREVIATIONS

ng/L microgram per liter

uR/hr microRoentgen per hour

ACGIH American Conference of Governmental Industrial Hygienists

ALARA as low as is reasonably achievable

ANSI American National Standards Institute

CCR California Code of Regulations

CDPH California Department of Public Health

CFR Code of Federal Regulations

CHP Certified Health Physicist

City City of Glendale, Water and Power

COC chemical of concern

CPR cardiopulmonary resuscitation

CSP Certified Safety Professional

EMT Emergency Medical Technician

EPA Environmental Protection Agency

ERC Emergency Response Coordinator

ERM Emergency Response Manager

FM Field Manager

GOU groundwater operating unit

H&SP Health and Safety Professional

HASP Health and Safety Plan

HEPA high-efficiency particulate air

MCL maximum contaminant level

mg/m°® milligram per cubic meter

mR/hr milliRoentgen per hour

MSDS Material Safety Data Sheet

NIOSH National Institute for Occupational Safety and Health

Oo&M Operation and Maintenance

OSHA Occupational Safety and Health Administration

pCi/L picoCurie per liter

PE Professional Engineer

PEL permissible exposure limit

PM Project Manager

ppb part per billion

PPE Personal Protective Equipment

ppm part per million

RCF Facility Reduction, Coagulation, Filtration Chromium(VI) Removal Demonstration

Facility

Rem Roentgen equivalent in man

RM Regional Manager

RPM Regional Project Manager

RSO Radiation Safety Officer

RWP radiation work permit

SH&E Safety, Health and Environmental (Procedure)

SOP Standard Operating Procedure

SOwW Statement of Work

SP Safety Professional

AECOM

Page xi



Final Draft Multi-Site O&M Activities
Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale
ACRONYMS AND ABBREVIATIONS

SPF solar protection factor

SSO Site Safety Officer

STEL short term exposure limit

TCE trichloroethylene

THA task hazard analysis

TLV threshold limit value

VOC volatile organic compound

WBA Facility Weak-Base, Anion-Exchange Chromium(VI) Removal Demonstration

Facility

AECOM

Page xii



Final Draft Multi-Site O&M Activities
Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale

1. INTRODUCTION

This Health and Safety Plan (HASP) covers activities associated with the operation and maintenance
(O&M) of the Weak-Base, Anion-Exchange (WBA) and Reduction, Coagulation, Filtration (RCF)
Chromium(VI) Removal Demonstration (CRD) Facilities [(WBA Facility) and (RCF Facility)] owned
and operated by the City of Glendale (City).

The activities covered by this HASP include but are not limited to:

e Routine operation and maintenance of the facilities,

e Equipment repair,

e Oversight of contractors performing operations, maintenance, and repair work (including
media exchanges and waste handling),

e Oversight of construction projects related to the sites,

e Collection of water and media samples, and

e Recording plant operating data.

Chemical and physical hazards known to be associated with the City -managed activities at these
sites are also addressed in this document.

Additional sites and sampling points may be added in the future. This HASP will be revised if
additional sites are added or the scope of work changes.

This HASP includes MSDS information in Attachment 1 and task hazard analyses (THAs) in
Attachment 2 for chemical handling and specific, routine tasks performed by staff. Additional THAs
will be generated as necessary to address any new activities or changes in site conditions that may
occur during field operations. Once generated, each new THA will be reviewed and acknowledged by
field personnel prior to the start of applicable work activities and included in HASP revisions.

The safety, health, and environmental (SH&E) standard operating procedures (SOPs) referenced in
this document are included in Attachment 3. Additional procedures will be included as necessary to
address any new activities or changes in site conditions that may occur during field operations.

1.1 GENERAL

The provisions of this HASP are mandatory for all City personnel engaged in fieldwork associated
with the O&M activities being conducted at the subject sites. All personnel doing work on site must
read and acknowledge understanding of the required procedures by signing and dating the Personnel
Acknowledgement on page v. A copy of this HASP and any applicable HASP supplements must
be kept at each site at all times.

Record keeping will be maintained in accordance with this HASP and the applicable SH&E SOPs. In
the event of a conflict between this HASP, the SOPs, and federal, state, and local regulations,
workers shall follow the most stringent/protective requirements.

1.2 REGULATORY REQUIREMENTS

This HASP conforms to the regulatory requirements and guidelines established in the following
documents:

e Title 8, Chapter 4, Subchapter 4 of the California Code of Regulations (CCR), Construction
Safety Orders.

e Title 8, Chapter 4, Subchapter 7 of the CCR, General Industry Safety Orders, with special
attention to 8 CCR Section 5192.

Page 1-1
AECOM



Health and Safety Plan, Multi-Site O&M Activities
October 2009 Chromium Treatment Facilities, City of Glendale Introduction

e Title 29, Section 1910 of the Code of Federal Regulations (CFR), Occupational Safety and
Health Standards with special attention to Subsection 126, Construction.
e Standard Operating Safety Guides (EPA 1992).

Page 1-2
AECOM



Final Draft Multi-Site O&M Activities
Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale

2. SITE INFORMATION

The following is a summary of information concerning conditions at the sites and a description of
work activities to be performed as part of the O&M contract.

Work will be performed in accordance with the scope of work (SOW) described herein and any
additional task-specific SOWs that are prepared from time to time for work not listed in this HASP.
Deviations from the listed SOW will require that the Health and Safety Professional (H&SP) review
changes made to this HASP to ensure adequate protection of personnel and other property.

2.1 BACKGROUND

Well site GS-3 in the City of Los Angeles on Goodwin Street near San Fernando Road, and the other
The City of Glendale’s groundwater supply in the San Fernando Valley has been contaminated with
a variety of chemicals, including hexavalent chromium, trichloroethylene (TCE), tetrachloroethene
(PCE), 1,2,3-trichloropropane (TCP), and others, mainly as a result of the improper disposal of
industrial waste products.

In Glendale and other cities such as Los Angeles and Burbank in the San Fernando Valley, public
concern about Cr(VI) in the groundwater supply led the City to embark on a multi-phase study to
identify and install Cr(VI) treatment in anticipation of a Cr(VI) maximum contaminant level (MCL)
lower than the current total Cr MCL in California. The City instituted a policy to minimize Cr(VI)
concentration in treated water through blending and strategic use of wells. However, the USEPA
requires maximum feasible pumping of the wells to capture contaminant plumes. As a result,
additional Cr treatment is needed to fulfill both goals (in addition to National Pollutant Discharge
Elimination System requirements).

The Phase Ill Demonstration-Scale Study will finalize the treatment evaluation, residuals
assessment, and cost estimate development by implementing one or more Cr(VI) removal
technologies. For the demonstration facilities, the City selected the construction of the WBA Facility
to treat water from Well GS-3 at a design capacity of 425 gallons per minute (gpm) and a 100-gpm,
reduction with ferrous sulfate, coagulation, and filtration system adjacent to the existing Glendale
Water Treatment Plant (GWTP) to treat water from the North Operable Unit.

The objective of the project is to construct two different viable demonstration facilities using two
different technologies for the removal of Cr(VI) in groundwater.

The two processes selected are:

e Weak-base anion exchange
e Reduction with ferrous sulfate, coagulation, and filtration

The WBA Facility is designed to treat the water from Well GS-3 at a design flow of 425 gpm. The
treatment process (shown in Figure 2-1) involves pumping water from the well, adjusting the pH by
CO, injection, sending the water through the steel vessels containing resin, and conveyance of the
treated water to the GWTP for VOC removal. The steel vessels contain a patented “resin” that is
designed to remove the Cr(VI) in the water. The main components of the treatment facility are:

Carbon dioxide (CO,) pH control system
Bag filters for particulate removal

Existing GAC vessels retrofitted with IX resin.
Backwash tank

The RCF Facility treats water from the NOU at a design flow of 100 gpm. The facility is located
adjacent to the GWTP.

Page 2-1
AECOM



Final Draft Multi-Site O&M Activities
Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale

The RCF treatment process (shown on Figure 2-2) involves the addition of ferrous sulfate to the
groundwater to convert the Cr(VI) in the water to trivalent chromium [Cr(lll)]. The conversion occurs
in the reduction tank followed by an aeration chamber to assist the reaction. Polymer is added to the
water in the rapid-mix tank to enhance iron and chromium floc formation. The water and floc mixture
is then pumped to two pressurized dual-media filters in down-flow mode. The dual-media filters
consist of approximately 24 inches of anthracite covering approximately 12 inches of sand, with a
supportive gravel underdrain. A backwash system is used to clean the filters periodically. The main
components of the treatment facility are:

Reduction mix tanks (three in series)
Aeration tank

Rapid mix tank

Ferrous sulfate injection system
Polymer injection system

Product storage and feed tanks
Dual-media filters

Product water holding tank

Settling tank

Sludge Filter

For both facilities there are also various other features like under-ground and above-ground piping,
electrical control facilities, chemical feed pumps, electrical/mechanical equipment, water pumps,
water storage tanks, and chemical storage facilities typically found at water treatment plants. The
treated water from the demonstration facilities is delivered to the GWTP for further VOC treatment
before the water is delivered to the Glendale customers.

Site plans showing the location of major equipment and emergency eyewash/shower station are
shown on Figure 2-3 and Figure 2-4.

2.2 SITE LOCATIONS

The demonstration facilities are located within the County of Los Angeles. Site addresses are as
follows:

WBA Facility:
4041%2 Goodwin Ave.

Los Angeles, CA 90039

RCF Facility:
800 Flower Street

Glendale, CA 91201

Page 2-2
AECOM



Final Draft Multi-Site O&M Activities
Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale
SP2
(o) |
101
)| i |

l

INFLUENT FROM 15 STATIC
WELL GS-3 MIXER

BAG FILTER

BAG FILTER

-~

—
O

Pl

carRiER WATER \ 107
PUMP NO.1

CARRIER WATER PUMPS /

Pl
108

k-

P—390
CARRIER WATER
PUMP NO.2

CO, FEED AND

4

CO, STORAGE TANK

CONTROL
PANEL
|
VAPORIZER

Figure 2-1: WBA Treatment System Process Flow Diagram

LEAD SP4 LAG
wea | | 7| wea
VESSEL VESSEL
SP3 > SZ SZ - SP5
7><H7,><,

6" 68" N

X

<+— SP6

TREATED WATER TO
EXISTING GWTP
COLLECTOR LINE

BACKWASH
TANK

=/ BACKWASH TO SEWER

AECOM

Page 2-3






Final Draft

Multi-Site O&M Activities

Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale
FEROUS SP-106 SP-105
SULFATE OFF GAS TREATMENT  sP-104
STORAGE &
HANDLING REDUCTION TANK W/ REDUCTION TANK W/ REDUCTION TANK W/
SYSTEM MIXER MDER MDER ( z—
N N N N\ BLOWER
§ § N BLOWER
\ \ \
N N
§ § A \
N N
\ \ P
INFLUENT STATIC MIXER N ——— N i AERATION
_____ ; \ N
: ; 4 DRSS TANK
i ! 2
1 X SP-100
i | | ] RAPID MIXING
1 e
] : % g i sp. 20208
= PROGRESSIVE —,
CAVITY PUMP
GN2 GN3 gz g Q‘_
RECYCLE, o
PUMP >
POLYMER
SPENT STORAGE &
BACKWASH "&NSD'TJE;“G
—$0¢ WATER
DUAL MEDIA DUAL MEDIA
SP-502 STORAGE &
| HANDUNG TANK ERAERE FILTERA
o SP-302 SP-301
el @ 7 » PRODUCT
o S WATERTO
o o GWTP
= o SP-303
L = POLYMER BACKWASH
e o —Oog— STORAGE &——) PUMP
SP-501 HANDLING
i sy RAW WELL
F. _l“_rl——l><}— WATER
q
o " -
. SOLIDSTO
" DISPOSAL
RECYCLE FLO-TREND
PUMP FILTER NOTE: RCF PIPING CONFIGUATION SHOWN AS REPRESENTATIVE/ CONCEPTUAL ONLY.

Figure 2-2: RCF Treatment System Process Flow Diagram

AECOM

Page 2-5






Final Draft
Health and Safety Plan

Multi-Site O&M Activities

Chromium(VI) Removal Demonstration Facilities, City of Glendale

EXIS
IX VE

TING
SSEL

BACK
WASTE TANK 4

EXISTING
WELL

15.6" APPROX

\
\\
7

Figure 2-3: Site Plan of WBA Facility

CO2 STORAGE
TANK

/2 . |EMERGENCY
o

EYEWASH/
SHOWER

BAG FILTERS

<>

1 ¥

AECOM

Page 2-7






Final Draft Multi-Site O&M Activities
Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale

AERATION TANK

RAPID MIX TANK - : MIX TANK MIX TANK MIX TANK

~
) | EMERGENCY SHOWER /, _
AN v EYEWASH \

GAC FILTERS

TIE=IN TO SYSTEM EFFLUENT

SETTLING

DUAL-MEDIA FILTERS

Figure 2-4: Site Plan of RCF Facility

Page 2-9
AECOM






Final Draft Multi-Site O&M Activities
Health and Safety Plan Chromium(VI) Removal Demonstration Facilities, City of Glendale

3. PROJECT HEALTH AND SAFETY ORGANIZATION

3.1 PROJECT MANAGER

The O&M PM is responsible for coordinating with local client representatives, discipline managers,
and subcontractors to perform the O&M tasks in accordance with requirements set forth in this HASP
and/or other health and safety documentation. The PM has final responsibility for managing all
aspects of the work operations, and is responsible to the City of Glendale management for the safe
performance and completion of the work activities performed directly or subcontracted by the City.
The specific safety responsibilities for the PM include:

e Ensuring that an approved HASP is prepared that addresses all aspects of the work to be